Frederick A. Laskey
Executive Director

Posted 09/10/2021  12:45pm

MASSACHUSETTS WATER RESOURCES AUTHORITY

Charlestown Navy Yard
100 First Avenue, Building 39
Boston, MA 02129

Telephone: (617) 242-6000
BOARD OF DIRECTORS’ MEETING Fax: (617) 788-4899

TTY: (617) 788-4971

Chair: K. Theoharides
Vice-Chair: J. Carroll
Secretary: A. Pappastergion
Board Members:

C. Cook

P. Flanagan

J. Foti

B. Pefia

H. Vitale

J. Walsh

P. Walsh

J. Wolowicz

To be Held on Wednesday, September 15, 2021

Time: 1:00pm

To be Held Virtually

Pursuant to An Act Relative to Extending Certain COVID-19
Measures Adopted During the State of Emergency.

WebEXx Meeting Link for Attendees (Registration Required):

https://mwra.webex.com/mwra/onstage/q.php?MTID=eb1143c1a725805351cc7e6c4d5b8633a
[...]
meeting, authorizing the Department to pay for the construction of a fishing pier and pier parking
spaces, and associated lighting, security improvements at Deer Island, increasing MWRA's share
of the project cost by $157,082.45, from $323,160.00 to $480,242.45, and to authorize MWRA to
provide general oversight and monitoring of the use of the fishing pier and parking areas.

MWRA Deer Island Wastewater Treatment Plant Director David Duest gave a presentation that
included a description of the pier and its two parking areas, the provisions of prior Amendments
and the basis for proposed Amendment 3. Mr. Duest explained that Amendment 3 allocated costs
for modifying the pier’s parking lot design from one large parking lot to two, smaller lots in
response to stakeholder comments, with MWRA'’s share increasing by $157,082.45. He added
that the redesigned parking areas include a more complex, deeper storm drainage system than
originally planned. Mr. Duest outlined the responsibilities for certain maintenance activities. He
concluded the presentation with photos of the Fishing Pier and Parking Lot opening ceremony
held on June 24, 2021.

A Board Member asked about liability for any personal injuries at the Deer Island Fishing Pier.
MWRA General Counsel Francisco Murphy explained the ownership responsibilities of the pier.

Chair Theoharides asked if there was any further discussion, or objections. Hearing none, she
advanced the motion to an omnibus roll call vote. (ref. VII B.1)

Contract Awards

42 Cisco Switches, Installation Services and a Five-Year Maintenance Service Agreement: ePlus
Technology, Inc. WRA-4985Q, State Contract ITT50

A motion was duly made and seconded to approve the award of Purchase Order Contract WRA-
4985Q for 42 Cisco switches, installation services and a five-year maintenance service agreement
to the lowest responsive bidder, ePlus Technology, Inc., and to authorize the Executive Director,
on behalf of the Authority, to execute said Purchase Order Contract in the bid amount of $420,636.

MWRA MIS Director Paula Weadick summarized the function of network switches, which connect
IT resources on the same network within a building or campus. She then explained that MWRA'’s
existing switches will reach the end of their useful lives in November 2021. Finally, she provided
an overview of the scope and purpose of this proposed contract, which includes installation
services and a management console, as well as a five-year maintenance service agreement.

A Board Member requested more information about the contract cost. Ms. Weadick explained
that the cost was consistent with industry standards. A Board Member asked Ms. Weadick about

Documents used for this meeting and cited in these minutes, including meeting materials/staff summaries, presentations and
approved minutes, are posted on MWRA'’s website: https://www.mwra.com/02org/html/bodmtg.htm



https://www.mwra.com/02org/html/bodmtg.htm

Meeting of the MWRA Board of Directors, July 21, 2021 Page 7

the appropriateness of the awarded bid price. Ms. Weadick noted that the cost was consistent
with MWRA staff’s estimate; and that the second bidder was determined to be unresponsive
because its proposal included only one of the fourteen bid lines required in the specifications.

Chair Theoharides asked if there was any further discussion, or objections. Hearing none, she
advanced the motion to an omnibus roll call vote. (ref. VII C.1)

OMNIBUS ROLL CALL VOTE
Chair Theoharides called for an omnibus roll call vote on the motions made and seconded.
An omnibus roll call vote was taken in which the members were recorded as follows:

Yes No Abstain
Theoharides
Carroll

Cook
Flanagan

Foti
Pappastergion
Pena

Vitale

J. Walsh

P. Walsh

J. Wolowicz

Voted: to approve the minutes of the Board of Directors’ meeting of June 23, 2021. (ref.
);

Further, voted: to approve the award of Contract 7582, John J. Carroll Water Treatment
Plant SCADA System Improvements, to the lowest responsible and eligible bidder, LeVangie
Electric Company, Inc. and to authorize the Executive Director, on behalf of the Authority, to
execute said contract in the bid amount of $12,905,000, for a contract term of 1,127 calendar
days from the Notice to Proceed. (ref. V B.1);

Further, voted: to approve the amendments to the Position Control Register (PCR) as
presented and filed with the records of this meeting. (ref. VI A.1);

Further, voted: to approve the appointment of Mr. Christopher Dzidek to the position of
Program Manager, Design, Tunnel Redundancy Department (Unit 9, Grade 29) at an annual
salary of $101,288.42, commencing on a date to be determined by the Executive Director. (ref.
VI A.2);

Further, voted: to approve the appointment of Mr. Carmine De Maria to the position of
Community Relations Coordinator for the Tunnel Program (Unit 6, Grade 12), in the Public Affairs
Department, at an annual salary of $117,280, commencing on a date to be determined by the
Executive Director. (ref. VI A.3);

Further, voted: to approve the appointment of Mr. Matthew J. Dam to the position of
Director, Toxic Reduction and Control (Non-Union, Grade 15) in the Operations Division, at the

Documents used for this meeting and cited in these minutes, including meeting materials/staff summaries, presentations and
approved minutes, are posted on MWRA'’s website: https://www.mwra.com/02org/html/bodmtg.htm



https://www.mwra.com/02org/html/bodmtg.htm

Meeting of the MWRA Board of Directors, July 21, 2021 Page 8

recommended annual salary of $147,000, commencing on a date to be determined by the
Executive Director. (ref. VI A.4);

Further, voted: to approve the appointment of Mr. Michael Barter to the position of Program
Manager, Wastewater Operations (Unit 9, Grade 29), in the Wastewater Operations and
Maintenance Department, at an annual salary of $114,681.78, commencing on a date to be
determined by the Executive Director. (ref. VI A.5);

Further, voted: to authorize the Executive Director, on behalf of the Authority, to execute
Amendment 3 to an existing Memorandum of Understanding with the Massachusetts Department
of Fish and Game, and other fisheries offices, substantially in the form attached to the July 21,
2021 Staff Summary presented and filed with the records of this meeting, authorizing the
Department to pay for the construction of a fishing pier and pier parking spaces, and associated
lighting, security improvements at Deer Island, increasing MWRA's share of the project cost by
$157,082.45, from $323,160.00 to $480,242.45, and to authorize MWRA to provide general
oversight and monitoring of the use of the fishing pier and parking areas. (ref. VII B.1); and,

Further, voted: to approve the award of Purchase Order Contract WRA-4985Q for 42
Cisco switches, installation services and a five-year maintenance service agreement to the lowest
responsive bidder, ePlus Technology, Inc., and to authorize the Executive Director, on behalf of
the Authority, to execute said Purchase Order Contract in the bid amount of $420,636. (ref. VII
C.1);

OTHER BUSINESS
Chair Theoharides thanked the MWRA staff who spent time away from their families to respond
to the high volume of rainfall, storm water and rising reservoir levels during the July storms.

EXECUTIVE SESSION

Chair Theoharides moved that the Board enter Executive Session to discuss litigation, collective
bargaining and real estate since discussion in Open Session may have a detrimental effect upon
the negotiating and litigating position of the Authority; further, to not return to Open Session and
to adjourn the meeting from Executive Session.

MWRA General Counsel Francisco Murphy announced that under the Open Meeting Law, at the
start of an Executive Session, members who are participating remotely must state that no other
person is present or able to hear the discussion at their remote locations, and that a response of
“yes” to the Roll Call to enter Executive Session for Board members who are participating remotely
when their names are called would be deemed their statements that no other person is present
or able to hear the Executive Session discussion at their remote locations.

Upon a motion duly made and seconded, a roll call vote was taken in which the members were
recorded as follows:

Yes No Abstain
Theoharides

Carroll

Cook

Documents used for this meeting and cited in these minutes, including meeting materials/staff summaries, presentations and
approved minutes, are posted on MWRA'’s website: https://www.mwra.com/02org/html/bodmtg.htm



https://www.mwra.com/02org/html/bodmtg.htm

Meeting of the MWRA Board of Directors, July 21, 2021 Page 9

Yes No Abstain
Flanagan

Foti

Pappastergion

Pefa

Vitale

J. Walsh

P. Walsh

Voted: to enter Executive Session to discuss litigation, collective bargaining and real
estate and to adjourn the meeting from Executive Session.

(Chair Theoharides left the meeting after the Roll Call Vote to enter Executive Session, and Vice
Chair Carroll chaired the remainder of the meeting.)

*** EXECUTIVE SESSION ***
The meeting entered Executive Session at 2:08pm and adjourned at 2:29pm.

Approved: September 15, 2021

Attest:

Andrew M. Pappastergion, Secretary

Documents used for this meeting and cited in these minutes, including meeting materials/staff summaries, presentations and
approved minutes, are posted on MWRA'’s website: https://www.mwra.com/02org/html/bodmtg.htm



https://www.mwra.com/02org/html/bodmtg.htm

VA1

9/15/21
STAFF SUMMARY
TO: Board of Directors
FROM: Frederick A. Laskey, Executive Director/Ziﬂ 4 /Lv@/ '
DATE: September 15, 2021
SUBJECT: John J. Carroll Water Treatment Plant SCADA System Improvements
Design, Engineering Services During Construction and Resident
Engineering Services
Arcadis U.S., Inc.
Contract 7581, Amendment 2
COMMITTEE: Water Policy and Oversight INFORMATION
X VOTE
Valerie Moran, P.E., Director, Waterworks
Ethan Wenger, P.E., Director, SCADA, Metering and Monitoring //7 /)/\/\
John P. Beckley, P.E., Program Manager David W. Coppes, P.E
Preparer/Title Chief Operating Officer

RECOMMENDATION:

To authorize the Executive Director, on behalf of the Authority, to approve Amendment 2 to
Contract 7581, John J. Carroll Water Treatment Plant SCADA System Improvements Design,
Engineering Services During Construction and Resident Engineering Services, with Arcadis U.S.,
Inc., to increase the contract amount by $1,095,716.97 from $4,727,028.07 to $5,822,745.04 and
extend the contract term by 687 calendar days from November 15, 2023 to October 2, 2025.

DISCUSSION:

The John J. Carroll Water Treatment Plant is located in Marlborough and was placed into service
in 2005. With a peak capacity of 405 mgd, the plant provides drinking water to nearly three million
customers, including residents and businesses in 45 metro west and greater Boston communities.

The plant utilizes ozone and ultraviolet light (UV) for
primary disinfection, sodium hypochlorite and
ammonia for secondary disinfection, and soda ash and
carbon dioxide for corrosion control. Fluoride is
added for dental health and sodium bisulfite is added
to quench ozone prior to UV disinfection. Flow
through the plant, treatment processes and chemical
feed systems are automated through a Supervisory
Control and Data Acquisition (SCADA) system.

The Carroll Plant is in operation 24 hours per day, seven days per week and the SCADA system
is essential to maintaining continuous operation of the facility. The current SCADA control
equipment is reaching the end of its useful life, and future vendor support for the installed
programmable logic controller (PLC) base is no longer guaranteed. Critical components, such as
backup scanner modules, have been discontinued and when MWRA’s current stock of spare parts



is exhausted, maintenance of the system will become increasingly difficult. Advances in control
system technology have resulted in new PLC models with improved security provisions, increased
system robustness, and enhanced maintenance features.

On December 19, 2018, the Board approved the award of
Contract 7581, John J. Carroll Water Treatment Plant
SCADA System Improvements, Design, Engineering
Services During Construction and Resident Engineering
Services to Arcadis U.S., Inc. As part of the design
contract, the engineer will provide software
configuration, programming of the PLCs and SCADA

:! - terminals, and configuration of the equipment to be
furnished and installed by the construction contractor.
The construction contract, 7582, which was approved for
award by the Board on July 21, 2021, includes the supply and installation of replacement
instrumentation panels, PLCs, UPS backup power, fiber-optic communication network, wiring
between the existing panels, and new equipment and refurbishment of the operator control room.
A new server room equipped with HVAC and fire suppression system will be constructed to house
redundant computer hardware supporting active and backup SCADA systems.

The existing control system is in continuous operation and the sequencing of the cutover from old
to new equipment without interruption to plant operations is a key project constraint. The SCADA
system improvements construction contract (7582) will install the replacement equipment and
communication network in parallel to the existing system to allow a staged cutover that will be
completed in close coordination with MWRA staff. A preliminary schedule has been developed
that will allow some panels to be powered down and taken off line one at a time, while other panels
will need to stay active while individual signals are moved to new PLCs one at a time. Some of
the work will only be allowed to be conducted during winter months while half of the Carroll Plant
is out of service for maintenance.

Amendment 1

The original Project Schedule estimated a 19-month duration for the design phase Project
Management Task, lasting from January 2019 to August 2020. Under Amendment 1, the design
period was extended by 184 days, from September 2020 to March 2021, due to impacts of COVID-
19 pandemic on the project submittals and additional scope items that required more design time.
Amendment 1 also increased the contract amount by $75,000, however, did not include escalation
on labor for the additional 184 days, which staff agreed to include in the next amendment
(Amendment 2).

This Amendment

Additional Time for Engineering Design Services 184 days

Due to security considerations and the need to protect MWRA security sensitive information
related to the SCADA system, DCAMM provided a waiver allowing the Authority to issue
Contract 7582 through a two-step procurement process. The first step was a Request for
Qualifications followed by a subsequent Request for Proposals. In November 2020, only one

2



Contractor responded to the initial RFQ. Given the lack of competition, staff re-evaluated the
procurement method and re-bid the project.

The procurement approach was revised to a single-step process. Under this approach, the security
sensitive information was removed from the general bid documents. DCAMM-certified electrical
contractors with a project limit greater or equal to the project estimate were given access to the
sensitive information after completing an External Non-disclosure Agreement and Confidentiality
Agreement.

Additional design services were required for the engineer to revise the contract documents for the
revised procurement approach. If this Amendment is approved he design period will be extended
by 184 days, from March 2021 to September 2021, for the modification of the contract documents
for the re-bid, increase outreach to potential contractors, re-advertise and bid the project. The
revised approach was successful with three contractors responding to the bid. Construction
Contract 7582 was awarded to LeVangie Electric in July 2021 with an NTP scheduled for
September 2021.

Design Project Management and Re-Bid $57,962.46
As set forth above, a greater level of effort was required to revise the contract documents, provide